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The report is invalid without “Dedicated Inspection Stamp™on report cover and cross pages
and on conclusion, or without signature of reviewer and approver.

WL TR

Report is invalid if altered.
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The company is only responsible for the original report. Any form of copy, fax, photocopy,
electronic texts can only be regarded as reference. Editing or partial copy by any party is
not allowed.
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Company is not responsible for sampling, therefore the report is only responsible for
submitted sample. Customer shall be responsible for the representativity of submitted
sample and the authenticity of submitted documents.

RECHLLAXRIR G RUW, BT AREREZ A=+ K TG 0 A7 8 1 3 1 Y 3
If customer has any objection to report, written application shall be raised by customer
within 30 days after the issue of report.
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Company doesn’t have the obligation to repeat testing when testing doesn’t have
repeatability, or samples are not stable during objection period, or sample is used up.
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Company promises all commercial information, technical document or trade secret related

to testing shall be protected, and all documents, samples and data shall be properly handled.
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Address: Heyi Industrial Zone, Oubei, Yongjia, Wenzhou, Zhejiang.
MEE i Post code: 325000

HX A LS Tel.:  0577-6708 7799

f&  H Fax:  0577-6708 7799

M 4 E-mail: rock@rock-lab.cn

] Hl: Web:  www.rock-lab.cn
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FURMIG 3R X %645 B Fugitive Emissions Test Information

ROCKB202005025

R = HIT T 0 e A PR ]
Manufacturer Zhejiang Magpie Sealing Element Co., Ltd
i £ SR IEEL2 M R s am A A SR, 3 PRLR A AR
e Graphite packing/ 2 nos. of metal-wire-reinforced braided gr aplnte rings.
Description G aE 5 o
3 nos. of die-formed graphite rings
ik 8 :
R £ : BRI S P
Material Graphite Model No.
’ TR BT 14 A
WAz 77 A Fi- B A KT
. Stem Orientation i
Stem Motion Rising p Horizontal
During Test
3 EFEHM
s . ¥ 2020.05.25
Selected by Manufacturer Collected Date
(=] H e o
PERRE NP— PERIRE %
Sample No. Sample status Intact
; B RE
K9 , “ 0P %
Sealing Performance ; 5
Test Item N Number of Rings
Test
HEEERT (mm>X mm) BWHER (mm)
4 . R.—j— . . 6.35X6.35 i 2 25.4
Cross Section Dimensions Stem Diameter
SHEEARE (mm) s SHERIE (mm) A
Packing Gland 1D == Packing Gland OD
REE 1
s HEFHORHTRHE (Nom) 59
FREHRERR (%) | AN ) | Natd
. . 11% Recommended Gland
Packing Compression . | ) H#ERE 2
Tightening Torque 59
J Nut 2
R DIN EN ISO 15848-1: 2017-07 & ;4K
Test Basis DIN EN ISO 15848-1: 2017-07 and client’s requirements
) s =4.52E-05
RIA 99.999% 5 SV IR R i oite
Test Medium 99.999% Helium Allowable Stem Leakage ]
(Refer to BH)
HUBRE 2R 2 3 205 HAGFR B 2
No. of Mechanical Cycles (Refer to COIl) No. of Thermal Cycles (Refer to COI)
RS AR PR
R EF (MPa) 5.1 1MPa@RT B : ; AEAN
. - Packing Adjustment Nos. 0
Test Pressure 3.47MPal@+400°C |
- During Test
RO i /B 5P 51 5
Leakage Detector Brand/ Leybold / PHOENIX L300i / 90001197646
Model/ Serial Number
PV K S B RE G ORI — LMk D A 1 )RS 52 46 4

SRR AR Stk
Test Facility

ROCK Valve Testing Lab, Heyi Industrial Zone, Oubei, Y()ngdla,

Zhejiang,PRC
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R4 H A Test Rig Diagram:

-

Y 8

Key

1 helium at 97 % purity 5  helium

2 pressure control 6 standard calibrated leak

3 actuator 7 helium mass spectrometer
4 sealed volume or bag 8 data acquisition

7k Note:
b s i 0 T o i, AR ROk GRS A5 K. Valve image in above picture are for reference, does not represent the

structure of test rig.

PG I 3K Testing Data

RN
] R0 I RE _—
EBEN 1] fo) 4 i Gland Nut Torque )
Test Temperature e
Cycle Pressure | Net Stem Leakage (Nm)
. Evaluation
Number MPa mbarslss! 2R} 1 BB 2
Te10C | ‘Terte | Jredse
Nut 1 Nut 2
0 RT RT RT 5.11 1.32E-06 59 59 HH% Pass
50 RT RT RT 511 1.18E-06 / / k% Pass
50 400 400 400 3.5 2.41E-06 / / 4 H% Pass
100 400 400 400 3.5 1.75E-06 / / Gk Pass
100 RT RT RT 5.11 6.51E-06 / / k% Pass
150 RT RT RT 51 7.97E-06 / / k% Pass
150 400 400 400 3.5 4.05E-06 / / rH% Pass
200 400 400 400 3.5 9.83E-06 / / &1 Pass
205 RT RT RT 5.11 1.20E-05 53 54 &% Pass
SN e TR
Maximum Leakage Detected
FORL M G AR T oA ?
Was Packing Leakage Below Allowable?

71 Note:
RT i BT A+5C £2+440°C

RT is in the range of +5°C to +40°

EE.H s, BB E T2 5‘3,
Date:] "‘l ZJ Date:
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W AT R ) % Stem Leakage Graph

W kI 7t i 11 1] 42 Stem Leakage Graph
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7 id 5% Photographic record

I3 Test Rig

J 45 56 BE Bt Packing Compression Measurement
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API-622
TA-LUFT
1SO15848-1
{5 3t 5 8

>
e S
SOEMMETEE
%5 (EERE

S M6

Wt 2452826
HTESTHHERLE

5 T R BRRE R A SR B

13868621102
13780168896

www.cnmagpie.com

TG . @

46 J5 B Packing rings after test
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R )G B R4S Gland follower after test

Hik 6 Gland flange

Page 8 / 10



e v

ratory

{1215 % 7 Report No.: ROCKB202005025

RIS 5 KA Stem after test
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LR PR N L. Stuffing box internal
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Rock«Laboratory

BURHAC ¥ 4K Packing configuration drawing
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**End of report***
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